GULF AMERICA WIRE ROPE

1028 Q.C.P. PARK DRIVE
BROUSSARD, LA 70518
Phone: 337-364-2525 Fax: 337-364-2526

CERTIFICATE OF TEST

CERTIFICATE #: 77156-6 UNIT#:

ISSUE DATE: 8/30/17 OMD:  8/30/17

ISSUED TO: ADVANCED FIRE & SAFETY

SIZE: 3/8"

LENGTH: 5

DESCRIPTION: FOUR LEG SLING WITH A 7/8" CROSBY MASTER LINK ON TOP AND
THIMBLES ON ALL ENDS.

COMMENTS: TESTED TO 5,600 POUNDS EACH LEG

P00 0060 00000000000 000008000000000606000000000600080900060600600¢60000600¢004

RATED CAPACITIES IN TONS (2000LBS)
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60 DEGREE: 5.0
45 DEGREE: 4.1

30 DEGREE: 2.9

Proof Test Equipment calibrated to ASTM E-4 +/1% traceable to the National Institute of Standards of Technology
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CAUTION: NEVER EXCEED THE RATED CAPACITIES
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The above wire rope sling has been fabricated, inspected, tested and certified according to, and rated capacities
and criteria in the following (as applicable). Federal Specifications RR-W-410F, ASME B30.9, API SPEC 9A, API
RP 9B, API RP 2D, The Wire Rope Technical Board’s “Wire Rope User’s Manual” and “Wire Rope Sling User’s
Manual” and the Occupational Safety and Health Administration’s “industrial Slings”. As the use of this product
is beyond the control of Gulf America Wire Rope, the purchaser and/or end user is solely responsible for the
usability and suitability of this product. This product is sold with the purchaser understanding the Correct
Application, Inspection, and proper use.

CERTIFIED RIGGING GEAR & SLING INSPECTOR: '

NOTE: “Certified Rigging Gear & Sling Inspector” refers to a persen who has completed and passed the proper Occupational
Safety training course
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KA L')')C P.O. Box 385
" Broussard, LA 70518
% (337) 857-2590
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Customer: Advance Fire & Safety Certificate# 8901-2
Date: 4/24/15

Ordered By: Zerban

Purchase Order: N/A

Serial# AFS-45

Description: Aluminum Box

Specifications: AWS-D1.1
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PULL TESTING RESULTS

o,

Not Performed: [ ] { ESHIJ
Load Cell Model # ISA-001 = Aﬁfgm ~
Tare Weight: 200# b 7 "GINAL

3
Working L.oad: N/A
Max Gross Weight: 1,250#

177 ,’\\

Pull Test To: 3,125#

Time Held: § Minutes

Accepted [X] Rejected [ ]
Comments: 4 Padeyes

NDE Level il inspector: A. Bragg

DYE PENETRANT RESULTS

R

Not Performed: [ ]

Accepted [X] Rejected [}
Comments: 4 Padeyes
NDE Level Il Inspector: A. Bragg
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